
©Herbert, Rowland & Grubic, Inc., 2018 

 

369 East Park Drive 

Harrisburg, PA 17111 

717. 564.1121 

www.hrg-inc.com 

  

AUGUST 2018 

    

  

 

  

UNIFORM ENVIRONMENTAL REVIEW 

ACT 537 SEWAGE FACILITIES PLAN 

FOR 

SHINGLEHOUSE BOROUGH 

  

POTTER COUNTY, PENNSYLVANIA 

 HRG Project No. 004004.0431 

 



 TABLE OF CONTENTS 
 

 

SUBJECT PAGE 
 

1.0 PROJECT DESCRIPTION AND NEED ....................................................................................... ER-1 

 

 1.1 PURPOSE OF AND NEED FOR PROJECT .......................................................................... ER-1 

   

 1.2 PROJECT DESCRIPTION ..................................................................................................... ER-8 

 

2.0 SUMMARY OF REASONABLE ALTERNATIVES CONSIDERED ................................................ ER-11 

 

 2.1 ALTERNATIVES FOR UN-SEWERED AREAS ....................................................................... ER-12 

   

 2.2 WASTEWATER TREATMENT PLANT UPGRADE ALTERNATIVES ....................................... ER-13 

   

 2.3 COMPARATIVE COSTS ...................................................................................................... ER-17 

 

 2.4 FUNDING ALTERNATIVES ................................................................................................... ER-19 

   

3.0  ENVIRONMENTAL CONSEQUENCES OF THE PROJECTS ..................................................... ER-27 

 

 3.1 LAND USE/IMPORTANT FARMLAND/FORMALLY CLASSIFIED LANDS ......................... ER-29 

 

 3.2 FLOODPLAINS ..................................................................................................................... ER-30 

 

 3.3 WETLANDS ........................................................................................................................... ER-30 

 

 3.4 HISTORIC RESOURCES........................................................................................................ ER-32 

 

 3.5 SENSITIVE BIOLOGICAL RESOURCES ............................................................................... ER-32 

 

 3.6 WATER QUALITY ISSUES ...................................................................................................... ER-33 

 

 3.7 COSTAL RESOURCES .......................................................................................................... ER-34 

 

 3.8 SOCIO-ECONOMIC ISSUES ............................................................................................... ER-34 

 

 3.9 RECREATIONAL OPEN SPACE .......................................................................................... ER-34 

 

 3.10 AIR QUALITY ...................................................................................................................... ER-34 

  

 3.11 TRANSPORTATION ............................................................................................................ ER-34 

 

 3.12 NOISE ABATEMENT AND CONTROL .............................................................................. ER-34 

 



 3.13 WILD AND SCENIC RIVERS .............................................................................................. ER-35 

 

 3.14 MISCELLANEOUS ENVIRONMENTAL CONSIDERATIONS ............................................ ER-35 

 

4.0  SUMMARY OF MITIGATION .................................................................................................... ER-35 

 

5.0  PUBLIC PARTICIPATION ............................................................................................................ ER-36 

 

6.0  EXHIBITS ......................................................................................................................................  ER-36 

  

LIST OF EXHIBITS 

 

EXHIBIT A – ACT 537 BOROUGH MAPS 

EXHIBIT B – ON-LOT SANITARY SEWAGE SURVEY SUMMARY 

EXHIBIT C – STRUCTURAL COLLECTION ALTERNATIVES 

EXHIBIT D – STRUCTURAL WWTP ALTERNATIVES 

EXHIBIT E – COST ESTIMATES FOR WWTP ALTERNATIVES 

EXHIBIT F – PFMC CORRESPONDENCE 

EXHIBIT G – PNDI CORRESPONDENCE 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-1 

 

SHINGLEHOUSE BOROUGH 

ACT 537 OFFICIAL SEWAGE FACILITIES PLAN 

Potter County, Pennsylvania 

 

ENVIRONMENTAL REPORT 

 

1.0 PROJECT DESCRIPTION AND NEED 

 

1.1 Purpose of and Need for Project  

 

Enacted by Pennsylvania Legislature in 1966, The Pennsylvania Sewage Facilities Act (Act 537) 

requires every municipality within the Commonwealth develop and maintain an up-to-date 

Sewage Facilities Plan. Shinglehouse Borough, Potter County, Pennsylvania, has not previously 

adopted a Sewage Facilities Plan and has authorized the preparation of this Environmental 

Report as a portion of the Act 537 Official Sewage Facilities Plan (Act 537 Plan) for the Borough 

of Shinglehouse (Borough). This authorization was a voluntary decision primarily based on 

mandated requirements, however, it also creates consistency with other municipal planning 

objectives set forth by the Borough. The Planning Area for this Act 537 Plan (Planning Area) 

consists of Shinglehouse Borough in its entirety.  

 

The Borough provides sanitary sewer service to residents and businesses, as well as to the 

Oswayo Valley Elementary School and to the Jr. & Sr. High School.  Approximately twenty eight 

(28) developed properties within the Borough are outside of the sanitary sewer service area and 

are currently served by On-Lot Disposal Systems (OLDS). The Act 537 Plan is being implemented 

for the purposes of evaluating options for replacing and/or upgrading the existing 0.16 MGD 

sewage treatment plant to address aging technology. Additionally, this Act 537 Plan examines 

options for extending public sanitary sewer to areas of the Borough currently served by OLDS. A 

map of the Planning Area is presented in Section 6.0 of this Report. 

 

This Report has been prepared in accordance with the Guidelines for the Uniform Environmental 

Review Process in Pennsylvania published by the Pennsylvania Department of Environmental 

Protection (PA DEP). Section 1.0 of the Report summarizes activities and analyses completed 

during preparation of the Shinglehouse Borough Act 537 Plan. A summary of alternatives 

considered by the Act 537 Plan is included as Section 2.0 of this Report. Environmental 

consequences of the alternatives selected for implementation by the Act 537 Plan are included 

in Section 3.0 of this Report. 

 

1.1.1 Wastewater Treatment Facilities 

 

The Borough’s Wastewater Treatment Plant (WWTP) is located north of Honeoye Street at the 

terminus of Wolcott Avenue. The Borough’s WWTP discharges treated effluent to the Honeoye 

Creek in Potter County under the National Pollutant Discharge Elimination System (NPDES) permit 

number PA0036773.  This permit has an expiration date of March 31, 2021.  

 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-2 

 

The WWTP’s current annual permitted discharge flow is 0.160 million gallons per day (MGD), with 

a peak wet weather flow or maximum monthly average flow (MMAF) of 0.160 MGD and a peak 

hourly flow of 0.250 MGD.  The design capacity for organic loading is 447 pounds/day BOD5 with 

a summer average monthly loading rate of 15 lbs/day CBOD5 and a winter average monthly 

loading rate of 17 lbs/day CBOD5.   

 

During the development of the Potter County Comprehensive Plan in 2005, it was determined 

that the Borough’s public sewer system was operating at 116% of its permitted capacity. Since 

2005, the Borough’s WWTP has had issues meeting its permitted effluent limits but has reduced 

inflow and infiltration so the WWTP is operating well below its rated hydraulic capacity. The 

summer Fecal Coliform instantaneous maximum (IMAX) effluent limits were exceeded in May 

and July of 2017 which resulted in violations.  Similar violations have occurred in recent years. 

 

Flow through the WWTP is primarily by gravity.  The plant utilizes primary clarification, fixed film 

bioreactors, and final clarification to achieve secondary treatment.  Effluent is disinfected using 

sodium hypochlorite before being discharged to the Honeoye Creek.   

 

Sludge is wasted from the primary clarifier into the aerobic digester.  Sludge from the final 

clarifier is returned to the influent of the WWTP.  Digested sludge is stored on-site until it can be 

dewatered using manually cleaned drying beds and disposed of via landfilling.  Filtrate from the 

drying beds drains to the influent of the WWTP. 

 

The Borough’s existing wastewater treatment plant, constructed in 1966, has reached the end of 

its useful life and majority of its components are in need of replacement.  In an effort to address 

the aged technology, a Wastewater Treatment Plant Evaluation Study (WWTP Study) was 

performed in October 2016 by Herbert, Rowland & Grubic, Inc. (HRG) to evaluate the existing 

treatment process facilities and provide a recommendations for improvements based on 

existing record drawings, site visits, personal communications with Borough Staff, equipment 

manufacturers, and other documents provided by the Borough.   

 

HRG completed the WWTP Study using the literature values and design parameters outlined in 

the PA DEP Domestic Wastewater Facilities Manual and Environmental Protection Agency (EPA) 

Process Design Manual for Sludge Treatment and Disposal to determine performance-limiting 

factors of treatment unit processes. Historical data on the performance of the treatment plant 

was reviewed and field inspections of the facilities were conducted.   

 

The following recommendations were identified in the WWTP Study: 

 

1. Rehabilitation of the chlorine contact tank and miscellaneous headworks 

improvements. 

2. Installation of the vertical fine screen and rehabilitation of the final clarifier. 

3. Installation of the oxidation basin and grit system, supervisor controls, and 

demolition of the existing equipment. 

 

 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-3 

 

 

1.1.2 Collection and Conveyance Facilities 

 

The original sewage collection and conveyance system was constructed in the 1960’s and 

consists of approximately 10 miles of gravity sewer and force mains.  An eight (8) inch diameter 

main conveys the wastewater to the WWTP. There are two (2) pumping stations within the system 

(Low Street and Mill Street, respectively). Neither of the pump stations are at capacity as 

demonstrated in Table 1.1.2. The locations of the existing Borough collection and conveyance 

mains, pump stations, and WWTP are provided on a map in Section 6.0 of this Report.  

 

Table 1.1.1 - Average Daily Flows and Rated Capacities of Shinglehouse Borough Pumping 

Stations 

Pumping 

Station Location 

Rated 

Capacity 

(gpd) 

2017 Conditions 

Average Daily 

Flow (gpd)(1) 

Remaining 

Facility Capacity 

(gpd) 

1 Mill Street Pump Station  54,000 165 53,835 

2 Low Street Pump Station 21,600 253 21,347 

 

Notes: 

   (1)     Average Daily Flows are calculated based on the monthly pump run-times and the rated 

capacity of the pumps as supplied by the pump manufacturers.  Peaking Factor of 4.0 

was assumed. 

 

1.1.3 Existing Individual On-Lot Systems 

 

Currently, there are 28 existing On-Lot Systems located in the Planning Area. A map of the 

location of these systems can be found in Section 6.0 of this Report. The remainder of the 

Borough is serviced by the Borough’s WWTP.   

 

The primary type of On-Lot System implemented is classified as: 

 

 In-Ground – Systems consisting of absorption areas, trenches and other disposal systems 

that rely solely on the surrounding soil for treatment. 

 

The primary sub-type of On-Lot System found in the area is classified as: 

 

 Standard in-ground systems (septic tank with below-grade seepage bed). 

 

Current regulations regarding On-Lot disposal systems began in 1966, and it is known that most 

systems installed before 1972 did not use best available technologies or methods that would be 

acceptable today. 

 

 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-4 

 

 

Sanitary Sewer On-Lot Survey 

 

An On-Lot sanitary sewage survey was conducted in order to determine whether the condition 

of the OLDS in Shinglehouse Borough could endanger public health. There are approximately 28 

homes in the Borough served by OLDS.  A total of 15 surveys were collected from randomly 

selected property owners throughout the Borough.  The survey inquired about the age, type, 

and condition of the OLDS and water systems on the property.  The Act 537 Sewage Disposal 

Needs Identification Guidance (SDNIG) document published by PA DEP was used as the basis 

for performing the sanitary sewer surveys. 

 

Follow-up field verifications (“door-to-door surveys”) were performed for a percentage of the 

properties based on guidelines set forth in the SDNIG document.  According to the SDNIG 

document, a recommended minimum number of properties with OLDS within each Sewage 

Management Area (SMA) should be surveyed in order to conduct a “representative”, or “valid” 

door-to-door sanitary sewage survey of the SMA.  The minimum percentage of the properties 

that should be surveyed varies with the total number of properties in the SMA in accordance 

with the requirements published in the SDNIG (Table 1.1.3).  

 

Table 1.1.2 - Minimum OLDS Requirements for Door-To-Door Sanitary Survey – Tier 2 

 

OLDS in the SMA 

Minimum Percentage of OLDS 

to Survey 

Up to 50 50% 

51 to 100 35% 

101 to 500 25% 

501 to 1,000 20% 

Greater than 1,000 15% 

 

 

The PA DEP has designated “public health needs” as a general needs category relating to 

sewage disposal that must be considered.  The definitions and requirements stated in this section 

are taken from the DEP’s SDNIG document.  Public health needs are considered to be those 

health hazards and water pollution problems that involve discharging untreated or inadequately 

treated sewage to the surface of the ground or waters of the Commonwealth, including 

groundwater.  Most commonly, these needs are found to be malfunctioning OLDS and 

malfunctioning Community On-Lot Disposal Systems (COLDS).  On-Lot disposal system 

malfunctions are classified into three categories: confirmed, suspected, and potential.  When 

determining the public health needs of an area using OLDS/COLDS, all systems inventoried, 

mapped, and analyzed must be placed into one of four categories: 

 

1. Confirmed Malfunctions are malfunctions documented by dye testing, laboratory test 

results, observation by a Sewage Enforcement Officer (SEO) or a professional with 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-5 

 

experience in OLDS, “Best Technical Guidance” repair permits, and seasonally wet 

absorption areas.  Also included are piped discharges from a single structure with direct 

evidence of sewage (i.e. direct observation of soap suds, food residue, solids, odors, 

etc.), reported system backups, malfunctions with photographic documentation, or 

other similar evidence. 

 

2. Suspected Malfunctions are systems exhibiting some malfunction characteristics such as 

abnormally green grass in the vicinity of an absorption area, piped discharges from a 

dwelling without direct evidence of sewage (i.e. no observation of soap suds, food 

residue, solids, odors, etc.), absorption areas located in known unsuitable soils (observed 

wetlands, rock outcropping, etc.), cesspools in high-density development areas, and pit 
[...]
effectiveness, environmental soundness, and structural feasibility. Cost estimates including total 

present net worth assessments are presented for comparative purposes when applicable and 

are detailed in the tables attached to this Report.  

 

Maps of each of the structural alternatives that identify proposed facilities are presented in 

Section 6.0 of this Report. 

 

2.1 Alternatives for Un-Sewered Areas 

 

2.1.1 No Action Alternative 

 

The No Action Alternative is the continued use of the compromised and failing residential on-lot 

systems within the Borough.  This alternative has several obvious and deleterious impacts 

including the degradation of public water supplies, disease proliferation, the loss of recreational 

use of waterways, environmental hazards, fish kills, and other tragedies. Economically, the no 

action alternative could result in substantial fines and/or penalties and restrict or prohibit growth 

to the County’s Rural Growth Areas.  The No Action Alternative was briefly considered and 

rejected.   

 

2.1.2 Structural Collection Alternatives 

 

Five (5) focused alternatives for providing public sewer service to areas of Shinglehouse Borough 

currently being served by OLDS were evaluated to determine whether they were cost-effective, 

environmentally sound, and structurally feasible and are listed below: 

 

1A. Low pressure collection system to serve Park Avenue and Karr Hollow area; 

1B. Low pressure collection system to serve Park Avenue area; 

2A. Low pressure collection system to serve Horse Run Road area; 

3A. Low pressure collection system to serve High Street area; 

3B. Gravity sewer collection system to serve High Street area. 

 

Reports from by the Borough’s SEO and completion of the sanitary surveys, indicate there is not 

an immediate need to provide improved wastewater collection, conveyance or treatment 

systems to areas of the Borough utilizing on-lot systems.  Further, it is not financially feasible to 

extend public sanitary sewer service to these areas of the Borough. The least expensive 

alternative for extending sanitary system to the un-sewered areas of the borough has an 

estimated construction cost of $79,000 per equivalent dwelling unit (EDU) and is prohibitively 

expensive. Due to these conditions, these alternatives were not examined further. Cost estimates 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-13 

 

for the five (5) alternatives can be found in Section 6.0 of this Report. Maps of the structural 

collection alternatives which identify the proposed facilities are presented in Section 6.0 of this 

Report. 

As a result, these areas will continue to utilize on-lot disposal systems while permissible and non-

failing. Repairs to the two malfunctioning systems should be made a priority and a Sewage 

Management Ordinance should be adopted to protect the existing OLDS against future failure.    

 

2.1.3 Continued use of Current Functional On-Lot Systems; Repair, Replacement, or Upgrade of 

Existing Malfunctioning Systems; and Adoption of a Sewage Management Program 

 

This alternative proposes the continued use of the current functioning on-lot systems coupled 

with repair, replacement, or upgrade of the existing malfunctioning on-lot systems and the 

adoption of a Sewage Management Program within the borough. It was determined that 

extending sanitary sewer to the currently un-sewered areas within the Borough was prohibitively 

expensive. As a result, these areas will continue to utilize on-lot disposal systems while permissible 

and non-failing. Failing systems within the Borough must be repaired, replaced, or upgraded in 

alignment with the recommendations of the Borough’s certified Sewer Enforcement Officer 

(SEO). 

 

The Borough’s certified SEO is authorized to require the repair of any on-lot malfunction by the 

following methods approved by Title 25, Chapter 73 of the Pennsylvania Code: cleaning, repair 

or replacement of components of the existing system, adding capacity or otherwise altering or 

replacing the system’s treatment tank, expanding the existing disposal area, replacing the 

existing disposal area, replacing the gravity distribution system with a pressurized system, 

replacing the system with a holding tank, or other alternatives as appropriate for the specific 

site.  

 

To ensure the proper operation and maintenance of OLDS within the Borough currently not 

proposed to be served by public sewer systems, Shinglehouse Borough shall adopt an ordinance 

governing municipal management of OLDS to provide management of the Borough’s OLDS 

systems. This Ordinance provides requirements for the permitting, inspection, operation, 

maintenance, and rehabilitation of OLDS within the Borough. 

 

2.2 Wastewater Treatment Plant Upgrade Alternatives 

 

In addition to the No Action Alternative, three (3) wastewater treatment alternatives were 

evaluated in the Study.  The alternatives considered include the following: 

 

1. Alternative 1 - Existing WWTP Upgrade 

2. Alternative 2 – Modified-Ludzack Ettinger (MLE)  

3. Alternative 3 – Sequential Batch Reactor (SBR)  

 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-14 

 

Maps of the structural WWTP alternatives which identify the proposed facilities are presented in 

Section 6.0 of this Report. Table 2.3.1 provides the basis of design criteria used for the evaluation 

of the respective wastewater treatment alternatives. 

 

Table 2.2.1 - Wastewater Alternatives Basis of Design 

Parameter Influent Effluent Units 

Influent Flow Rate (MMAF) 0.16 MGD 

BOD5 Concentration 220 10 mg/L 

TSS Concentration 220 10 mg/L 

TKN 1 Concentration 40  mg/L 

NH3-N Concentration NA 3 1.0 mg/L 

Wastewater Temp Min/Max 10/20 oC 

Primary Clarifier BOD/TSS Removal 45/67 @ 20oC % 

Secondary Clarifier TSS Removal 67 @ 20oC % 

 

2.2.1 No Action Alternative 

 

The No Action Alternative is the continued use of the compromised wastewater treatment plant 

within the Borough.  This alternative has several obvious and deleterious impacts including the 

degradation of public water supplies, disease proliferation, the loss of recreational use of 

waterways, environmental hazards, fish kills, and other tragedies. Economically, the no action 

alternative could result in substantial fines and/or penalties and restrict or prohibit growth to the 

County’s Rural Growth Areas.  The No Action Alternative was briefly considered and rejected.   

 

2.2.2 Alternative 1 - Existing Wastewater Treatment Plant Upgrade  

 

This alternative outlines upgrades to the existing wastewater treatment plant within the Borough. 

 

The following process unit equipment were considered as part of this alternative to warrant a 

reliable and sustainable treatment process that would meet the design criteria stated in Table 

2.3.1: 

 

1. Headworks.  Upgrades to include: 

a. Provision of a Raw Wastewater Influent Screen 

b. Replacement of existing raw sewage pumps  

c. Replacement of existing level control instrumentation 

2. Grit Removal System: 

a. None considered due to existing site and hydraulic limitations 

3. Primary Clarifier. Upgrades to include: 

a. Replacement of existing scraper mechanism and drive in kind 

b. Replacement of existing primary sludge pump 

4. Trickling Filters.  Upgrades to include: 

a. Replacement of the existing filters’ media 

b. Replacement of the existing cover and addition of a cover 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-15 

 

c. Replacement of the recirculation pumps 

5. Secondary Clarifier.  Upgrades to include: 

a. Replacement of the existing scraper mechanism and drive in kind 

b. Replacement of the existing secondary sludge pump 

6. New Denitrification Filter System BNR System 

7. Inclusion of existing Chlorine Disinfection System (no upgrades to the existing system) 

8. Effluent Pump Station.  Upgrades to include: 

a. Replacement of existing effluent pumps  

b. Replacement of existing level control instrumentation 

9. Inclusion of existing Aerobic Digesters 

10.  Use of existing chemical feed system located at the Control Building 

 

It should be noted, that disadvantages of this alternative include: 

1) maintaining only one (1) primary and final clarifier (no-redundancy) 

2) treatment during construction impacted as there is currently no redundancy  

3) ability to consistently meet water quality effluent goals impacted during cold weather  

4) lack of flexibility of treatment process to meet any future nutrient reduction goals  

 

2.2.3 Alternative 2 - Modified Ludzback-Ettinger (MLE)  

 

This alternative outlines the construction of a new Modified Ludzback-Ettinger style wastewater 

treatment plant for the borough. An improved grit removal system is included in this alternative 

that was not presented in Alternative 1 due to existing site and hydraulic limitations. This system 

will improve performance and extend the life of the system and is necessary due to the removal 

of the existing primary clarifier. This alternative also presents an option to upgrade and relocate 

the existing headworks equipment. This option, presented as Alternative 2B, utilizes submersible 

sewage pumps, level control instrumentation, wet well, and an electrical room and relocates 

the headworks equipment into a new on-site building.  

 

The following process unit equipment were considered as part of this alternative to warrant a 

reliable and sustainable treatment that would meet the design criteria stated in Table 2.3.1: 

 

1. Inclusion of existing Headworks (Option A).  Similar to Alternative 1, the following 

upgrades will be included: 

a. Provision of a Raw Wastewater Influent Screen 

b. Replacement of existing raw sewage pumps  

c. Replacement of existing level control instrumentation 

2. New Headworks Building (Option B) to include the following equipment: 

a. One (1) Raw Wastewater Influent Screen 

b. Two (2) Submersible raw sewage pumps  

c. Level control instrumentation 

d. Wet Well 

e. Electrical Room 

3. New Grit Removal System 

4. Elimination of the existing Primary Clarifier 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-16 

 

5. Elimination of the existing Trickling Filters 

6. Inclusion of the Secondary Clarifier.  Similar to Alternative 1, the following upgrades will 

be included: 

a. Replacement of the existing rake mechanism in kind 

b. Replacement of the existing secondary sludge pump 

7. New Oxidation Ditch (MLE) System 

8. Inclusion of existing Chlorine Disinfection System (with no upgrades) 

9. Inclusion of existing Effluent Pump Station.  Similar to Alternative 1, the following upgrades 

will be included: 

a. Replacement of existing effluent pumps  

b. Replacement of existing level control instrumentation 

10. Inclusion of existing Aerobic Digesters 

11. Use of existing chemical feed system with minor improvements 

 

2.2.4 Alternative 3 - Sequential Batch Reactor (SBR)  

 

This alternative outlines the construction of a new Sequential Batch Reactor style wastewater 

treatment plant for the borough. An improved grit removal system is included in this alternative 

that was not presented in Alternative 1 due to existing site and hydraulic limitations. This system 

will improve performance and extend the life of the system and is necessary due to the removal 

of the existing primary clarifier. This alternative also presents an option to upgrade and relocate 

the existing headworks equipment. This option, presented as Alternative 3B, utilizes submersible 

sewage pumps, level control instrumentation, wet well, and an electrical room and relocates 

the headworks equipment into a new on-site building.  

 

The following process unit equipment was considered as part of this alternative to warrant a 

reliable and sustainable treatment that would meet the design criteria stated in Table 2.3.1: 

 

1. Inclusion of existing Headworks (Option A).  Similar to Alternative 1, the following 

upgrades will be included: 

a. Provision of a Raw Wastewater Influent Screen 

b. Replacement of existing raw sewage pumps  

c. Replacement of existing level control instrumentation 

2. New Headworks Building (Option B) to include the following equipment: 

a. One (1) Raw Wastewater Influent Screen 

b. Two (2) Submersible raw sewage pumps  

c. Level control instrumentation 

d. Wet Well 

e. Electrical Room 

3. New Grit Removal System 

4. Elimination of the existing Primary Clarifier 

5. Elimination of the existing Trickling Filters 

6. Elimination of the Secondary Clarifier.   

7. New Sequential Batch Reactor (SBR) System 

8. Inclusion of existing Chlorine Disinfection System (with no upgrades) 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-17 

 

9. Inclusion of existing Effluent Pump Station.  Similar to Alternative 1, the following upgrades 

will be included: 

a. Replacement of existing effluent pumps  

b. Replacement of existing level control instrumentation 

10. Inclusion of existing Aerobic Digesters 

12. Use of existing chemical feed system yet relocated to Grit Building 

 

2.3 Comparative Costs - Wastewater Treatment Plant Upgrade Alternatives 

 

A 20-year present worth analysis was completed for alternatives 2 and 3 of the WWTP 

Alternatives including Headworks Option B.  The estimated opinion of probable construction 

costs are shown in Table 2.3.1(a), including a 30% percent contingency and a 15% contingency 

for engineering and administrative costs associated with the preliminary design.  It does not 

include an allowance for the contractor’s overhead and profit.  The operation and 

maintenance costs are shown in Table 2.4.1(b).  A comparison of total present worth for the 

alternatives is presented in Table 2.3.1 (c). 

 

Alternative 1 possessed a number of notable drawbacks and was ultimately determined to be 

an inadequate solution for addressing the current and future need of the Borough. For this 

reason, Alternative 1 was excluded from the comparative cost analysis. 

 

Table 2.3.1 (a) - Alternatives’ Estimated Opinion of Probable Construction Costs 

Alternative 2 

(Option A) 

Alternative 2 

(Option B) 

Alternative 3 

(Option A) 

Alternative 3 

(Option B) 

$2,795,000 $3,438,000 $3,115,000 $3,763,000 

 

Table 2.3.1(b) - Alternatives’ Annual Operation and Maintenance Costs 1 

Description Alternative 2 

(Options A, B) 

Alternative 3 

(Options A,B) 

Power 2 $71,270 $58,900 

Chemicals 3 $11,320 $17,450 

Labor 4 $4,680 $4,680 

Maintenance 5 $6,118 $4,976 

Total O&M $93,390  $86,010  

20-Year O&M PW 6 $1,550,000 $1,420,000 

 

Notes: 1Disposal cost of dewatered sludge was not considered as part of the PW analysis; 2 Electric costs were based on 

$0.14 per kW-hr per Shinglehouse Borough Staff; 3 Based following chemical cost: MicroC $2.0/lbwet, DelPAC $0.2/lbwet,  

Sodium Hypochlorite (12.5% Solution) $3.0/gal; 4 Operator labor costs were estimated to be $30.00 per hour including 

benefits; 5 Assumed as a percentage of their total equipment cost using a fixed value of 0.5%; 6 Present worth costs were 

developed with an annual rate of inflation of 3% and an annual interest rate of 4% in Year 2017 US Dollars. 

 

 

 

 

 



 Act 537 Official Sewage Facilities Plan 

 Shinglehouse Borough 

Potter County, Pennsylvania 

Environmental Report 

 

ER-18 

 

Table 2.3.1(c) - Alternatives’ Total Present Worth Comparison 

Description Alternative 2 

(Option A) 

Alternative 2 

(Option B) 

Alternative 3 

(Option A) 

Alternative 3 

(Option B) 